Caution:

Don’t mark on the phantom with pen or leave
printed materials contacted on its surface.

PH-2C _ Ink marks on the phantom will be irremovable.
Pediatric Whole Body Phantom

"PBU-70"

Instruction

Manual

Contents

@ Please read before training

General information -« ceeeeean P.1 ~P.3

@ Preparation
Assemb|y Manual -+« -, P4 ~P.8

T KYOTO KAGAKU co..L.Tp






Please read General information

Pediatric whole body phantom PBU-70

The Pediatric Whole Body Phantom is modeled after a 4-year-old child of 42” (105 cm) tall.
This phantom is a life-size, full body anthropomorphic phantom with a state-of-the-art synthetic skeleton,
lungs, liver, mediastinum and kidneys embedded in KYOTOKAGAKU original soft tissue substitute.

There are no metal parts that would impair realistic imaging. The joints, knees, elbows, shoulders and
hip-joints, are flexible and able to maintain the necessary positions. The phantom is separable into 10
parts facilitating a variety of application. A positioning stand for the head part comes with the set.

Specifications
Pediatric whole body phantom PBU-70

4 )

Intended application: Positioning phantom for plain radiography

Length: approx.105cm

Weight: approx. 20kg

Can be dismantled at: shoulders elbows, hip joints, knees, neck
Embedded organs: lungs with vessels, heart, liver and kidneys

* The product has two 3mm dia holes made in the chest wall to prevent the damage caused
by atmospheric pressure change that may occur in transit.

Movable joints and their range of movement
Shoulders: rotate 360 degrees to backward and forward,180 degrees side-ways
Cubital joints (bilateral): bend inward up to 90 degree
Coxae (bilateral): rotate forward up to 90 degrees, then rotate outward up to
90 degrees each.
Articulatio genus (bilateral): bend up to 90 degrees.

Material: Human tissue substitute (urethane,epoxy,etc.,)

Accessory: Positioning head stand 1 piece
Screwdriver 1 set
Sample images 1 set
Hand positioning belt 1 piece
Replacement parts: screws and connection tape for petella.

HU numbers of each organ:
liver 70
kidney 30

* The Hounsfield numbers shown above are approximate figures of the calculated values and not actual measurement values.




Please read General information

A Please note

\
1) Bone trabeculae are observed only at hands.
2) Contours of the bones are slightly enhanced than actual human x-ray image, to facilitate clear
understanding.
3) Basically the phantom is designed to be radiographed under same setting as human body,
tough, the joints areas may require some adjustment to have better image.
- J

\

1) Do not make the phantom take the position unintended by the manufacturer.
It may cause the breakage in the phantom if the joints are forced to bend or rotate to the
directions or degrees of angles outside of designed movable range.

2) Do not take off the plastic protector attached to the hands. The protector prevents
breakage in the phantom fingers.

3) Do not carry the phantom while it is assembled. Detach the joints before transportation to
avoid the excessive force on the joints.

4) Do not fasten the screws too tight.

5) The phantom is heavy and could cause damage not only to itself but to people or other
objects. When you need to handle the assembled phantom, always do it by two or more
people with utmost care.

6) Don’t mark on the phantom with pen or leave printed materials contacted on its surface.
Ink marks on the phantom will be irremovable.




Please read

General information

PBU-70 Components
Pa#rts Parts name QTY Pa;ts Parts name QTY
1 Head 1 21 Connector for left hip joint 1
2 Neck-head connection plate 1 22 Connector for right knee 1
3 Trunk 1 23 Connector for left knee 1
Screw bolt for neck connection
4 Right upper arm 1 24 M12X 20 2
Screw bolt for neck connection
5 Left upper arm 1 25 M8X% 15 2
. Screw bolt for shoulder
6 Right forearm 1 26 connection M6 10 4
Screw bolt for elbow joint
7 Left forearm 1 27 M6 X 40 4
8 Right thigh 1 )8 Screw nut for elbow joint ve | 4
. Sl M6X 15 4
9 Left thigh 1 29 |Screw bolt for hip joint M6x20 | 2
. Screw bolt for knee joint
10 Right lower leg 1 30 M10%15 4
11 Left lower leg 1 31 | Connection tape for the patellae 2
12 Right patella 1 32 Height adjustment panel 1
13 Left patella 1 33 Base panel 1
14 Connector for right shoulder 1 34 Neck connector 1
15 Connector for left shoulder 1 35 Neck connector fixture 1
Connector for right elbow
16
(exterior) 1 36 Screw for fixture M6X18 1
Connector for right elbow
17 9
(interior) 1 37 Screw bolt 2
Connector for left elbow N
1
8 (exterior) 1 38 Hand positioning belt 1
Connector for left elbow
19 - . 1
(interior)
20 Connector for right hip joint 1




Assembly Manual

The numbers indicated on the photos above correspond to the page
numbers in this manual.

@



Assembly Manual

/

% The circled numbers in the assembly images are parts numbers on the components table on page 3.

< NECK AND HEAD >

1. Take off the neck head connection
plate (part # 2) from the trunk.

@ Screw bolt
for neck

connection
M12x20

2. Screw the neck head connection plate (part # 2) Screw bolt for neck
on the head (part #1) and mount the assembled mnonfzc“on
parts to the trunk.

[ Neck sub-assembly ] [ Connection of the head and the trunk ]

< ELBOWS >

The elbow joint is connected at the time
of delivery. To separate the parts, please
see the following instructions.

< ELBOWS > Connector for @
Ib

Put upper arm parts (part #4 or 5) and ¢ o\(/ivnterior) <: :> - 11
forearm parts (part #6 or 7) togather at -y =4
joint section. Fix these parts with elbow o —-—* {
connectors (part #16 or 18 and #17 or 19) Upperarm
from both outsides and inside.

Screw bolt for Connector for

elbow joint M 6x60x4 elbow

(exterior)

Screw nut for
elbow joint M 6x4

\




Assembly Manual

4 )
< SHOULDERS »>
Take off the external shoulder connector parts (part #14 or 15) from the trunk. Then attach the
upper arms (part #4 or 5) holding the ball joints with connectors.
3 Be careful not to mix up part #4 and 5. The shapes of right and left Screw bolt for
arms are different. shoulder
connection
Connector for shoulder a M6x10X4
< KNEES >
1. Connect the thigh (#8, 9) and lower leg (#10, 11) with the knee
joint. Insert the dowel of the upper thigh through the hole of
knee joint of lower thigh. Set the Connector for knee (#22, 23) Screw bolt for
to the inside of knee then screw the knee joint bolt (#30) to fix it. knee joint
Then insert the connection tape of the patella to the guide M10X15X4
aperture of the thigh.
Connector for
knee
Insert the dowel of the upper thigh through the hole of the knee joint of lower leg.
Screw bolt fo
knee joint .\\‘
- J




Assembly Manual

Follow the instructions below to exchange the tape used to attach the patella.

Insert the connection tape for the patellae (part#31) to the hole of lower leg (part# 10, 11).
Then insert the tape to the 2 guide apertures of the patella. After fixing the patella, bend the
knee and insert the connection tape of the patella to the guide aperture of the thigh.

Connection tape for
the patellae

< HIP JOINTS > a«i:éej\c/;/i:flt for
; . . M6X20X 2
1. Mount the thighs (part# 8, 9) so that the femur head fits into the hip sockets. M6 X 15 X 4

Hold in place and attach the hip joint connector (part# 20, 21) with the screw
bolts (part# 29). Use the longer bolt for the middle hole, and the 2 shorter
bolts for the left and right holes.

Be careful not to confuse parts for left and for right.

Connector for
hip joint




Assembly Manual

<HEAD AND STAND >

1. Mount the head phantom to the neck connector and fix it with two screws.

=TT D Ve e

Screw bolt
for neck
connection
M8x15X2

2. Next assemble the two panels. Attach the height adjustment panel (#32) to the

base panel (#33) at right angle and fix it by two screws.
Then, insert the end of the neck connector (#34) in the slit in the panel and fix it Screw bolt
M6x18 X2

with the fixture .

3. The phantom is ready.
Adjust the height of the neck as needed,

by loosen the fixture and slide it through
the slit. Tighten the fixture again at the
designated height.







. Don’t mark on the phantom with pen or leave printed materials contacted on its surface.
/\ Caution

Ink marks on the phantom will be irremovable.

B Main Office and Factory (World Wide)

C | KYOTO KAGAKU co..LTp

WEB e+ www.kyotogagaku.com
E-MAIL e rw-kyoto@kyotokagaku.co.jp

15 kitanekoya-cho Fushimi-ku Kyoto 612-8388, Japan
TEL: +81-75-605-2510
FAX:+81-75-605-2519

2018.04

H North and South American regions:

@ KKAmerica

Kyoto Kagaku America Inc.
WEB e+ www.kkamerica-inc.com
E-MAILeinfo@kkamrica-inc.com
3109 Lomita Boulevard, Torrance, CA 90505-5108, USA
TEL: +1-310-325-8860

(Toll-free in North America: 877-648-8195)
FAX:+1-310-325-8867



& ETIVREICEUREIAS PERIG EH

PH-2C I
BErimxRINRERT77VEL

"PBU-70"

AXiRREAE

EEMNGOESITLTTREL,
BIlEREICA V7 DEE L THAGLE
DEJ,

@ ZfERD®HIIC
CIERTDHERE TR

@ # {5

SATTCDNT vveee e

C & REfH=F






C{ERDRIIC CIERDORRE EE

B RANE257 7> L PBU-70 RmilE

PBU-70I3/8. BY. B&. BRBAERDAIEIL. KI Va2V JIcERTERREANELET 7V FLTY,
FEIERS. BEBAICOVTIE. BORRHBRICBEREIN, BRLEELGSERHMIE—ERALLE
WBEICG 2 TWET,

BRINTAIBZEALTVEY., AR LRI ISR LAKISEWFEZS o
HRABMTTETVETY,

mrobElcld. REGESZSHE L TERNICERT S LETE, BRRICOVWTRRIVaZVTHD
A2V FBMEELTWVET,

it #%

4 N
23t : PBU-70

R : BfilgRA/NR28T7 7V A

& #105cm

K5 : $9 20kg

PDEITEDEM - BER. s, mAY. MARBIETER. WmAX (10 98

AIENY % REAET & I EhEEE
Mg . AiAMIC 360°
#Amic 180°
Wkt : 90°
RIARBEET : FIAMEIC 90 , ZNEN 90° Sk
I RREAEf © 90°

NigfiEias
FRmE., O, . B

X IEXEPDO[EDELIC K BIKIEFLED T8, F&HRT « BEBIC 3mm D%
2BFRRITTWVET,

M B EESEmAE GRU o L2 VR - BEm (TRF88)

1E& : EEREERE 168
ZHAXRY & - BEBANVEF 1R, I1FARSA1N\— 18
HUTIVER 1. FORIY 3 VEERNIVEF 15

AighEasD CT &
BFAE : 70 #E
Bl - 30 MBY s« crEdBERE LTREL TV AL O TREOAHSI LY EADBEEREY ET.
NG J




C{ERDAIIC CERTORIL S

AN TEELETL

OB, BERDHBREETILEHNTEET,
@ ZD7 77+ LRREBEOERKERICLENEOHIHPRIEAT NS LS ERMIESNATL
£

® 77 7 b LITIZESHRITH LABISEVEEZ S 2B TESNTOE I D, & LRE
BROBEFMHIIETEGRLEGTYET,

OBIEDEZTNHLH Y EITDT, BELRI Y 3 Z U TRERICLEWVTIIEEL,

QBHEOEZNHLHBYEITDT, 77V FLZBEEEDLERZLTHEL. BLREEIRSDIC
RKEGADDDSHENLELSICLTLREL,

OBBEOEZNHHYETDT, X VMAITHER B LHTERVKSICLTLIEL,

@ FOREIFMCBIELPT Vo, FITOHTWBETSRAF Y 7OAN—IERIAEHNTL
£EL,

OZDT7 7Y L. AMEERFDEELHYVETEFIT HLIRICRIRTY, HHFITTER
T RIZAEPREERBELSHEIE. THZLEVK ST 2 BUETRYR>TILEL,

©YAUNY, R=IWNVETETIVDORENICEEAHZLGEVTIIIEY, AVIHRINENHER
BLBYET,

® E7)VEREICHRIEEDNBEZANZOLIITLTIEEY, #BIEICA VI EEENEZEEY
3RS




C{ERA DRI CERNOHERE R

e N

PBU-70 1&REB =

i R m || B2 R B
1 BRER 1 21 TR TR an 1
2 EER s 2 b 1 22 AR EGER 1
3 AR 1 23 ERERTER e 1
4 ALk 1 24 | BE-FEEREEREAAIL b M12x20 | 2
5 yl T 1 25 | BR-EEREERAARIL b M8X15 2
6 arifi 1 26 | BESARNILVE M6X10 | 4
7 Eaib 1 27 | R#ESEARIVE M6X40 4
8 AKRAE 1 28 | HREERF v b M6 4
9 FEABE 1 || 20| mmsmzLr MO0 |
10 HThE 1 30 | BESRAILE Mioxis | 4
1 EThE 1 31 BEFEREA/NVE 2
12 GBREE 1 32 ETuEREER 1
13 ERES 1 33 R 1
14 BB ERER R (21EHE) 1 34 EEiEs i 1
15 kRt (21EH8) 1 35 J TRk 1
16 aitERSS S 1 36 BTEER/ TR 1
17 aftERTS A 1 37 J7RIVLE M6X18 2
18 ERERERS S 1 38 | FORIYIaVERERANILE | 1
19 ERtEREs  RE 1

20 GlMEEER R 1

- Y




$A3TICDWLNT

ZNZTNOMADHEILIE. EOBEETELIN—IZBRBL T,
HBREMONRIIRIFDOEMEIELTBHEELHIVET ., FHTTEILLEL,

@



$HITICDLNT

/

HBIUFIEEREN L TVWEETH, EEROBEESICOVTEIBN—-Y DERBRKRESRLTL

< BESOBIIMY 313 >
1. 58 fA#pEcEbm (BPmES 2) ZHRER
hSMYUALET,
- IS
R b
M12x20

2. m’)ﬂbt&ﬁ Buu’é—gﬁﬂ (ﬁBuu§?1 ) szﬁH{qH\

ETTHHD (BRES 1+ 2) ERLN (BRES 3) @ - HEEGRAAIL
DBLICERYHIET, M8X 15X 2

[ HERS DEBRERY 347 ] [ SRER & ARERODAHEIL ]

< KIREERER >

MEEFISRESRISEREINTVET,
DELTERINLIZE. HHITE
TERDOFIETITo>TLLLEL,

< HRAETERDMEIL (BEIG AR > Eaﬂjﬁ‘ﬁ

1. EBER (SBRES 4,5) LR ERES6,7) & I @\‘{}

% BETAR CHEdAG . A KD S 5MAl & Rl
ROR#EGRS ERES 1618£17,19FN £xim
EFNBIR)TRHIEELE T,

AR

2 o

@Eﬂ%ﬁmrﬁ‘;w M6 X 40X 4
(28) A+ v b Mex4




$AITIC DT

< BERD DAL (BEIGEREDR) >

1. EA SRS ERES14,15) #RYALET, RICHBEL (HSES 45 #7h2h
BRERIIABTIF E T, o
R AR TRV ETOT, BMYEIELESICLTREEL, RifA

ESTAS
@

M 6x10X4

fo LR 6\@)
< BSERSY DKETT (BrisARsrammEe) >

1. KRRER (#RaES 8,9) & THERR (HRmES 10,11) ZREIEERT

1BIriddr. BERSTONRICHRZG A (PaES 22, 23)% BEEEARIL b
HTIIHRIEGARNIV b (BRES 32) CAELET, M10X 15X 4

BEBEGRA/INY F O&E KBS TEDINUCE LIAFE T,
@ BB RERERS:




$AITIC DT

RERERA/N\Y FORBREZTIHEIE. TEEOFIETRIMFTILEL,

I THEER (ERG@ES 10,11) LEONICHEESERA/N>Y F (BRES 31) 22 Liddk. RICBES (B
ES 12,13) DERED]N 2HFR) ICHBELT. BREEZRYMITEY., RICEEFZEIIATIFE. B
ZiY . EARERIGE LBREBEREA/NY F ORZ KB THMONRICE LAKE T,

< BREAERERDAATL (BEIL AR > . USSR AL b
1. KBBER (BPRES 8,9) EZh RSB TFEBIcty b LET, ABELEEORME mg§$g§ ﬁ

B Z AR TR OO H T s, EEREE @BmaES 20,21) %
W, BHEGARNIV MERES 29)TEELE Y. RUVRNIV M THRZ, &L
RV 2K TERZEELE Y.

REERRIIEA THRDEVETDT, MYVEZAGNE S KK BENDHILEL,

@ AR o KRR




$AITIC DT

/

 EHEERE DM L EROER >

1. BEpEA T (RES 34) LEROERDZ. X1FTARTAN—%2E2T
R - BERERARNIV & (BmES 25) TEELEY.

i s e

- @ 5 B
RIL b
M8X 15X2

2. EREIEARZEHIITCEY, LTMUEERER (BRES 32) LER (5
HS33) 2/ TRV (BR@mES 37) TOLELT,

RICHIERHS (BRES 34) OROLHE ETUBEEHORY Y ME  (37) s 7auk

£2LAH, / TBUIR (BRES 35) sBLEESERR/ 7Y (B8 MeX 18X
&3 36) CEELET.

3. EEpDEY T AV IRT,
XEREEER/ 7MY (BEES 36)

TEZRb LT3R ZRB LK
TN,







BREREICA VO BBRINESNEAGCBRYETS,

[ NS Q ©7AECRBEEEODRNG AR LT,

c CARRAGRIF. BEWVEFTOERFEE. & L IETFE WRERZE TEER LT,

G Rt —ﬁﬂ*ill—%‘l URL : http://www.kyotokagaku.com

=1t 2I\ e-mail : rw-kyoto@kyotokagaku.co.jp
WAt - T35 MRS
T612-8388 SR RRALE/VEET15EH T113-0033 REHMNARFB=TE206E6S
TEL:075-605-2510 (&E3#) NREGAM=T B £/ 2B&
FAX:075-605-2519 TEL:03-3817-8071 (&)

FAX:03-3817-8075



